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FE B EAE S (Part List)

No 7= i F AR Be ok LKA REHT ExAY
Part Name Model Test Lab Report No. Issue Date

1 #F SHIM — PONY SH080310-038 | 2008.03.14
2 #84 SCREW e PONY SH080310-038 |  2008.03.14
3 21 SCREW CAP — PONY SH080310-038 |  2008.03.14
4 HE SPRING s same PONY SH080310-038 | 2008.03.14
5 FHEFEBE QUARTZ GLASS TUBE — PONY SH080310-039 | 2008.03.18
6 BRI AD&?‘;‘;‘C e PONY SHO080310-040 | 2008.03.14
7 | #{4M§&EE BLACK CERAMIC TUBE e PONY SH080310-042 | 2008.03.14
8 Vg @A CERAMIC CUP pses PONY 060302-040 2006.03.08
9 | W## ELECTROTHERMAL THREAD | —— SGS SHFTLU 1 ez
10 F L 86 MAGNESIAN OXIDE —_— PONY SH080310-041 2008.03.14
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= E AR Kyl % Test Data(ppm)
No \
Part Name & (Cd) [ (Pb) & (Hg) /(\C{izf PBBs | PBDEs
1 # - SHIM ND NN ND e
2 84 SCREW ND. WD R END e e
3 R SCREW CAP ND. 1IN0 ND o NS e s
4 R4 SPRING ND. | N MRS
5 1135558 QUARTZ GLASS TUBE ND. [|582x10°] ND. '} ND.-} = —~+—
6 |4uitfiHR4E ADIABATIC ASBESTINE PAPER| N.D. 9 ND. | ND. | ND. | ND.
7 (k4 %% BLACK CERAMIC TUBE ND. | ND. | ND. | ND. | — | — | :
8 W§%:4F CERAMIC CUP —— | ND. | ND. ﬁ
9 Wi#h4 ELECTROTHERMAL THREAD ND. |} IND L ND O NB f— |
10 F ALK MAGNESIAN OXIDE N.D. 16 ND. | ND. | ND. | ND. ~N

#vE (Note): mg/kg=ppm
MBDL=Method Detection Limit
N.D. = Not Detected (<MDL )
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